

Test Report No.: 68.431.21.10066.05D

Dated: 2021-03-16



Applicant : INCREDIBLE HUSK SDN. BHD.
(Company No. 202001009776 - 1366096-M) A-30-02,
Tower A, Level 30 Pinnacle @ PJ, Jalan Utara C, 46200
Petaling Jaya, Selangor, MALAYSIA

Sample Description : Rice Husks Fiber products, Brown color, surface is rough

Supplier : Husk's Renewable Material Technology Co., LTD

Manufacturer : Husk's Renewable Material Technology Co., LTD

Country of Origin : China

Test Sample Receipt Date, Location : 2021-02-25, Xiamen

Test Period, Location : From 2021-03-02 to 2021-03-05, Shenzhen

Test Result(s) : Refer to Section 3





Purpose Of Examination / Conclusion:

No.	Test Item(s)	Conclusion
1.	Clause 4.3.5 Heavy Elements Content - Soluble Migrated Elements Test with reference to ASTM F963-17 Standard Consumer Safety Specification for Toy Safety	Pass*

Remarks:

- (1) The results relate only to the items tested.
- (2) Samples are tested as received.
- (3) The test sample sand items were selected by client.
- (4) "*" The submitted sample is examined not toy. However, with reference to ASTM F963-17, the submitted sample met the requirements of Clause 4.3.5.
- (5) All results are transferred from previous report 68.431.21.10066.05A issued on 2021-03-16.
- (6) "Pass" means the measured result is within a limit, even when extended by expanded uncertainty. "Fail" means the measured result is beyond a limit, even when extended by expanded uncertainty. "Inconclusive" means the measured result can be within or beyond a limit when extended by expanded uncertainty. The confidence level of the expanded uncertainty for "Pass", "Fail" and "Inconclusive" is 95%.

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch.
TÜV SÜD Group

Prepared by:

Reviewed by:



Eva Liang
Project Manager

Brady Yu
Section Manager

Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

Test Report No.: 68.431.21.10066.05D


Dated: 2021-03-16



1. Description of the Test Sample:

Sample Description	Rice Husks Fiber products, Brown color, surface is rough
--------------------	--

2. List of Materials as identified by the Laboratory:

T. No.	Sample No.	Colour and Description	Photograph
T1	002	Brown composite material cup	





3. Test Results

3.1 ASTM F 963-17 Clause 4.3.5 Heavy Elements Content - Soluble Migrated Elements

Test with reference to ASTM F 963-17 Section 8.3. Heavy metal analysis was determined by Inductively Coupled Plasma Optical Emission Spectrophotometer (ICP-OES).

Migration Elements	Results [mg/kg]	Maximum Permissible Limits [mg/kg]
	Sample 002	
Soluble Antimony	<5.0	60
Soluble Arsenic	<5.0	25
Soluble Barium	<5.0	1000
Soluble Cadmium	<5.0	75
Soluble Chromium	<5.0	60
Soluble Lead	<5.0	90
Soluble Mercury	<5.0	60
Soluble Selenium	<5.0	500
Conclusion	Pass	-

- Note 1. "<" denotes less than
 2. "mg/kg" denotes milligram per kilogram

-- END OF THE TEST REPORT --

